
SP-EAU Plan Directeur de l’Alimentation en Eau Potable (PDAEP) du Grand Lomé 

 Conception des solutions 

 

 

Août 2022 SAFEGE – SETEC HYDRATEC – B. F. CONSEIL 1 

 

REPUBLIQUE TOGOLAISE  
Travail - Liberté - Patrie  

 

MINISTERE DE L’EAU 
ET DE L’HYDRAULIQUE VILLAGEOISE (MEHV) 

 
 

 
 

Société de Patrimoine Eau et Assainissement 
           en milieu Urbain et semi-Urbain 

                                            (SP-EAU)  
 
 

 
 

STUDY OF THE MASTER PLAN FOR DRINKING WATER 

SUPPLY IN GREATER LOME (PDAEPGL) 

 

Solutions Design 
Volume 1 - Infrastructures 

 
 
 
  

 
October 2022 

 

 

 



SP-EAU Water Supply Master Plan (PDAEP) of Greater Lomé 

 Solution Design_Volume 1_Infrastructures 
[...]
Figure 13 : Discharge pipe from Desalination to storage (low stage) 

 

 

 

 

 The discharge pipe will be 

reinforced (new pipes to be 

laid in parallel or following 

an equivalent route) 

according to the increase in 

desalination capacity in the 

future.  

 

 

 

 

 

 

 

 

 



SP-EAU Water Supply Master Plan (PDAEP) of Greater Lomé 

 Solution Design_Volume 1_Infrastructures 

 

Oct 2022 SAFEGE – SETEC HYDRATEC – B. F. CONSEIL 35 

stockage

Stade

stockage

Dalavé

piézométrie refoulement 66 000 m3/j

Stade

DN 1200

D
N

 1
2
0
0

stockage

Dalavé

4.3.3 Adétikopé - Dalavé high floor connection 

The link to Adétikopé and Dalavé is intended, while waiting for the arrival of the 

resource from the Mono, to backflow (backflow-distribution) from the storage site of 

the Stade Kégué storage complex, the resource needed in the north of Lomé to the 

projected reservoir at Dalavé. At the very least, this link must be operational between 

the Stade Kégué storage complex and Adétikopé in 2025 - see the Investment Plan in 

Appendix 2 and Plan 1-Adductions 2025. 

At the arrival of the Mono resource, this link could also operate, according to the 

needs, gravitationally towards Lomé bas, as a supplement.  

 

Figure 14 : Connection pipe 

Adétikopé - Dalavé (high floor) 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



SP-EAU Water Supply Master Plan (PDAEP) of Greater Lomé 

 Solution Design_Volume 1_Infrastructures 

 

Oct 2022 SAFEGE – SETEC HYDRATEC – B. F. CONSEIL 36 

4.3.4 Zio connection 

From the dam, the water will be pumped to a topographically high site where it will 

be treated and loaded from a water tower. The hydraulic link will feed the ground 

storage, planned in Kovié, by gravity1. 

The 1500 m3 loading tank will be used to regulate the operation of the lift pumps. It 

is not planned to reinforce this link at a later date, given the expected evolution of the 

exploitable flows. 

Figure 15 : Transfer pipe from Zio to Kovié storage (upper floor) 

 

 

 

1 A gravity coverage will allow an easy distribution of the needs along the road 

stockage

Kovié

Prise Zio

dans barrage

DN 1200D
N

 1
0
00

prise Zio &

refoulement

barrage

stockage

Kovié

DN 1200

DN 1000

piézométrie gravitaire  88 000 m3/j

refoulement88 000 m3/j

traitement/

mise en

 charge

traitement/

mise en charge



SP-EAU Water Supply Master Plan (PDAEP) of Greater Lomé 

 Solution Design_Volume 1_Infrastructures 

 

Oct 2022 SAFEGE – SETEC HYDRATEC – B. F. CONSEIL 37 

4.3.5 Mono connection 

From the treatment to be installed near the water intake in the Mono, the hydraulic 

link will supply the ground storage, planned in Dalavé. by gravity from a loading 

tank to be installed in Kouvé. 

The 5,000 cubic meters of loading storage will be used to regulate the operation of 

the lift pumps. It is planned to double the connection between the water intake and 

Lomé over time. 

Figure 16 : Transfer pipe from Mono to Dalavé storage (high floor) 

prise Mono &

traitement

D
N

 1400

D
N

 1
40

0

mise en charge

Kouvé

stockage

Dalavé

Prise Mono

& traitement

mise en charge

Kouvé

refoulement 200 000 m3/j

stockage

Dalavé

piézométrie gravitaire  200 000 m3/j

DN 1400

DN 1400



SP-EAU Water Supply Master Plan (PDAEP) of Greater Lomé 

 Solution Design_Volume 1_Infrastructures 

 

Oct 2022 SAFEGE – SETEC HYDRATEC – B. F. CONSEIL 38 

4.3.6 Kovié-Sanguéra high floor connection 

The gravity link from the Kovié storage facility constitutes the primary coverage 

framework for the West of Upper-Lomé and allows for a gravity transfer to Lower-

Lomé, via the storage site planned for Bd du 30 août. The reinforcement of this link 

will be planned according to the evolution of the needs - This link participates 

directly in the coverage of the north-west of Greater Lomé, and will be considered in 

the detail of the investments as a structuring pipe of distribution. 

Figure 17 : Connection pipe Kovié - Noépé - Sanguéra (high floor) 

 

Bd du 30 Août

stockage

Kovié

Noépé

bd du 30 Août

stockage

Kovié piézométrie liaison gravitaire

Noépé

Sanguéra



SP-EAU Water Supply Master Plan (PDAEP) of Greater Lomé 

 Solution Design_Volume 1_Infrastructures 

 

Oct 2022 SAFEGE – SETEC HYDRATEC – B. F. CONSEIL 39 

4.3.7 Sizing and implementation 

The plans associated with the report show the projected water supply installations by 

horizon, and the nomenclature of the installations shown corresponds to the lines of 

the investment plans presented in Chapter 7. 

Plan 1: Conveyance from the projected new resources (horizon 2025) 

Plan 2: Conveyance from projected new resources (to 2028) 

Plan 3: Conveyance from projected new resources (to 2030) 

Plan 4: Conveyance from projected new resources (to 2035) 

Plan 5: Conveyance from projected new resources (horizon 2040) 

Plan 6: Conveyance from projected new resources (Horizon 2045) 

Plan 7: Conveyance from projected new resources (horizon 2050) 

Plan 8: Functional synoptic diagram 

4.3.7.1 The conveyance pipes 

The installation of the pipes is done along public rights-of-way. The sizing are based 

on a roughness value of 1 mm to take into account the specific load losses and their 

aging. The modeling is done dynamically on the hydraulic model, considering an 

operation of the pumping stations during 22h/24h. The calculations presented in 

Appendix 1, integrate the protection against the transients as requested in the Terms of 

Reference. The definition of protection measures against breakage, important for this 

type of long gravity conveyance (overspeed valves, relief valves) will be taken into 

account at the preliminary design stage. 

4.3.7.2 The treatment stations 

A. East wellfield traetment unit (40,000 m3/d) 

Additional studies must specify the conditions for exploiting the Continental 

aquifer in this area, which is already exploited by the company that manages 

the extraction and processing plant for the Hahotoé-Kpogamé phosphates. 

Taking into account the water losses of the treatment unit, estimated at 3% of 

the raw water volume, the flow rate to be extracted will be approximately 

2,000 m3/h. Assuming a unit flow rate of 100 m3/h, about 20 boreholes will 

be necessary. They will deliver the raw water to the plant in a municipal DN 

800 pipe. 

Assuming that the raw water is not salty but high in iron, the principle of a 

biological deferrisation process is retained as it exists in Caccavelli, including 

the following installations: 

- Aeration cascade ; 

- Sand filtration and lime remineralization; 

- Chlorination and storage tank for treated water 



SP-EAU Water Supply Master Plan (PDAEP) of Greater Lomé 

 Solution Design_Volume 1_Infrastructures 

 

Oct 2022 SAFEGE – SETEC HYDRATEC – B. F. CONSEIL 40 

The proposed site for the treatment is located on a topographically high point, on the 

site of the loading water tower, in Hahotoé. An area of approximately 5,000 m2 will 

be required for this site. 

Figure 18 : Projected traetment site  

in Hahotoé 

     

 

 

 

 

 

 

B. Desalination unit (four tranches 2 x 100,000 m3/d then 2 x 150,000 m3/d) 

B1. Raw water conveyance and brine rejection 

The solution is based on the implementation of a reverse osmosis treatment 

on specific membranes. A pre-treatment step is necessary to guarantee the 

durability and integrity of the membranes. 

In addition to the conversion rate of the membranes, representing the flow of 

water produced on the flow of concentrates produced, the various process 

stages generate water losses due to washing in particular, which must be 

integrated into the volumes to be treated. 

The assumptions taken into account for the hydraulic sizing take into account 

a water loss of the order of 100% linked to the conversion rate of the 

membranes (of the range of 45 to 50%) and to the water losses on the pre-

treatment stage (of about 3 to 5%). A hydrodynamic dilution model will have 

to be carried out in the pre-desalination studies to confirm the lengths of the 

outfalls. 

The raw water flows retained are therefore the following:  

- Per 100,000 m3/d : 10 000 m3/h. 

- Per 150,000 m3/d : 15 000 m3/h. 

 

For each 100,000 m3/d, it is planned to : 

An offshore outfall to capture raw water offshore, whose main characteristics 

are: 

Offshore immersion depth (offshore): - 10 m. 

- Length: 1,200 ml. 



SP-EAU Water Supply Master Plan (PDAEP) of Greater Lomé 

 Solution Design_Volume 1_Infrastructures 

 

Oct 2022 SAFEGE – SETEC HYDRATEC – B. F. CONSEIL 41 

- Ø : 1500 mm. 

- Installation at the plant site: pumping well 10 m deep. 

 

A raw water pumping station for a total flow of 10,000 m3/h  

A brine discharge pipe with a maximum flow rate of 5,000 m3/h. The pipe is 

longer in order to reach a depth of -15 m and thus promote the release of 

brines at depth; the objective is not to contaminate the raw water outfall inlet. 

Depth of immersion in the sea (offshore): - 15 m. 

- Length : 2000 ml. 

- Ø : 1300 mm. 

- Starting installation: Suction tank on the plant site. 

 

For each 150,000 m3/d it is planned: 

An outfall at sea to collect raw water, whose main characteristics are: 

Depth of immersion at sea (offshore): - 10 m 

- Length : 1,200 ml. 

- Ø : 1,800 mm. 

- Arrival installation: pumping well of 10 m depth. 

 

A raw water pumping station for a total flow of 15,000 m3/h  

A brine rejection pipe with a maximum capacity of 7500 m3/h:  

Depth of immersion in the sea (offshore): - 15 m. 

- Length : 2,000 ml. 

- Ø : 1,500 mm. 

- Starting installation: Suction tank on the plant site. 

 

 

B2. Desalination treatment 

Datas on water quality 

The project is characterized by: 

- A production of 100,000 m3/d based on Reverse Osmosis desalination 

technology, followed by three other tranches of respectively, one of 

100,000 m3/d and two of 150,000 m3/d; 

- An offshore catchment; 

- A rejection of the brines in the natural environment, offshore; 

- Direct supply of the produced water and storage in the various 

existing and planned reservoirs. 



SP-EAU Water Supply Master Plan (PDAEP) of Greater Lomé 

 Solution Design_Volume 1_Infrastructures 

 

Oct 2022 SAFEGE – SETEC HYDRATEC – B. F. CONSEIL 42 

Subject to verification during the necessary complementary surveys to be 

planned in the studies prior to desalination, we shall retain for the coastal 

waters of the littoral, the presence of a significant pollution: 

- A high turbidity of marine waters and a high concentration of SS; 

- Heavy metal pollution of marine waters and sediments. 

 

Specific pollution due to port activities and urban discharges, as well as a risk 

of hydrocarbon pollution, will probably be added. In order to control this last 

risk and to limit potential damage to the installed equipment, a hydrocarbon 

detection system should be installed at the entrance to the treatment plant. A 

hydrocarbon pollution will lead to the stopping of the production of drinking 

water. 

The quality of the raw water is a fundamental component for the production of 

osmosis water, additional analyses near Lomé and the sampling outlet will be 

required. 

 

General description of the channel 

The process includes a pre-treatment stage to achieve a maximum turbidity of 

0.1 NTU at the membrane inlet : 

- Raw water collection by sea outfall feeding a pumping well located on the 

plant site; 

- A screening chamber with two stages in series of 6 mm then 2 mm; 

- A coagulation and flocculation stage; 

- A dissolved air flotation stage; 

- Two filtration stages in series: horizontal bi-layer filters under pressure; 

- A set of cartridge filters (filtration threshold 5 µm); 

- A pumping tank for the feeding of the reverse osmosis membranes; 

- A reverse osmosis stage including a CIP and energy recovery device; 

- A water remineralization device by adding lime + CO2; 

- A chlorination and pumping tank for the treated water; 

- A storage tank for brine and discharge of brine into the sea through a 

dedicated outfall  

- A dehydration device for sludge from the pre-treatment stage; 

- It is specified that the separation of the algae is ensured by a specific stage of 

flotation with dissolved air. 

 

 

 

 

 

 

 

 



SP-EAU Water Supply Master Plan (PDAEP) of Greater Lomé 

 Solution Design_Volume 1_Infrastructures 

 

Oct 2022 SAFEGE – SETEC HYDRATEC – B. F. CONSEIL 43 

0            250          500 m

B3. Implementation 

The implantation is envisaged on the coastal parcel of the "Site of Tropicana" in 

Baguida, with a surface of more than 28 ha, it allows to set up the evolution of the 

process according to the various defined stages; the needs in space are defined as 

follows : 

- approximately 15,000 m2 for every tranche of 100,000 m3/d ; 

- approximately 20,000 m2 for each tranche 150,000 m3/d. 

 

 

 

 

 

 

 
Figure 19 : Project for the establishment 

of the successive stages 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



SP-EAU Water Supply Master Plan (PDAEP) of Greater Lomé 

 Solution Design_Volume 1_Infrastructures 

 

Oct 2022 SAFEGE – SETEC HYDRATEC – B. F. CONSEIL 44 

C. Zio treatment unit (~88 000 m3/d) 

C1. Raw water conveyance 

The exploitation of the ZIO involves the construction of a dam. The treatment 

unit will be supplied from a pumping station to be built near the reservoir. 

Considering the water losses of the treatment unit, estimated at 5% of the raw 

water volume, the total flow to be taken will be about 4,725 m3/h ; The 

principle of conveyance is the following : 

- Installation of a dewatering station from an intake in the dam; 

- Establishment of the treatment plant at the high point, about 5 km from the 

dam.  

 

C2. Traetment 

The hypotheses are based on water containing iron, manganese, nitrogen, 

organic matter, low to medium turbidity and occasionally pesticides. It should 

be noted that in a context of global warming, eutrophication and the presence 

of algae associated with this phenomenon should be taken into account. It is 

assumed that the water is weakly mineralized and that a complete 

remineralization is carried out. 

The planned process is as follows on two lines of 45,000 m3/d in parallel : 

- Aeration waterfall ; 

- Coagulation/flocculation installations ; 

- Flotation installations ; 

- Sand filtration ; 

- Activated carbon filtration ; 

- Remineralization with lime + CO2 ;  

- Chlorination ; 

- Storage tank for treated water. 

 

C3. Establishment 

The establishment of the treatment plant is planned at the level of the 

topographic high point, at about 5 km from the dam; a surface of about 

20,000 m2 will be necessary. 

Figure 20 : the Zio near 

the future dam 

 

 

 

 



SP-EAU Water Supply Master Plan (PDAEP) of Greater Lomé 

 Solution Design_Volume 1_Infrastructures 

 

Oct 2022 SAFEGE – SETEC HYDRATEC – B. F. CONSEIL 45 

D. Mono treatment unit (production capacity of 400,000 m3/d in two 

tranches of 200,000 m3/d each) 

D1. Raw water conveyance 

The hydrological regime of the Mono is regulated by the Nangbeto dam. On 

its downstream river course (Tététou), the Mono is marked by a flood season 

between July and October and by a relatively regular regime from December 

to June. This does not prevent the Mono from experiencing severe multi-year 

low flows, which lead to much lower flows in the dry season. 

At this stage it is planned to : 

- Construction of a water intake in the river; 

- Pumping of raw water by three pumps + 1 emergency pump of 3,500 m3/h 

unit; 

- 4 discharge pipes of DN 800 joining the discharge collector in DN 1400. 

 

The water intake may be of the "hydromobil" type, composed of tubular 

structures that allow the electric pump units to be positioned below the lowest 

water level. 

Figure 21 : Schematic drawing of the water intake 

 
